

# K.C.T. Consultancy Services®

Soil Testing and Material Testing

Regd. No. : AB/TC/Ren/E-1/5294  
O.No.AB-Tender-5604-2012  
NABL (ISO/IEC : 17025) Accredited  
(scope of our accreditation available on www.nabl-india.org)



ISO 9001:2015 Certified Company

Ref. No. : KCT/MT/20/07/01-001/07 **Test Report**

Date : 01/07/20

To,

Pericon Primix Private Limited

Ref : Your Letter Ref. No : 177/Sample dated 28.02.2020

Sample ID : Pericon Plaster RMP 222

Sub:-Testing of Sample supplied by you.

Dear Sir,

We have honour to forward herewith test report of sample supplied by you.

Sr. No.	Description of Test	Unit	Test Result	Testing Method
1	Compressive Strength			
(i)	3 Days	N/mm <sup>2</sup>	7.76	ASTM C 109
(ii)	7 Days	N/mm <sup>2</sup>	10.65	
(iii)	28 Days	N/mm <sup>2</sup>	16.16	

**Remark :**

- 1) Testing was carried out for the parameters requested by customer and as per the guidelines for test procedure in relevant part of ASTM.
- 2) Results relates to the sample tested only.
- 3) Results certificate not be used for publicity / Product promotion. Results shall not be reproduced except in full.
- 4) We do not undertake or We are not bound to participate or appear in any legal - court matter or litigation on any issues what so ever.

Thanking you,

Yours faithfully,

For KCT Consultancy Services.,

*K.C.T. Thaker*  
(Dr. K. K. Thaker)



LXX

Contact : Prof. Dr. K.C. Thaker / Dr. K.K. Thaker

Regd. Office & Lab :- "KCT HOUSE", Shayona Silver Estate Part-2, B/h. Silver Oak College of Engineering, Nr. Lambda, Beside "Water Distribution Station"(AMC), S.G.Road, Gota, Ahmedabad - 382 481.

Tel.: 7096034034/35035/36036, 079-29705834, M : 98250 64378, E : kctconser@yahoo.com, W : www.kctconser.in